
CONFIDENTIAL

tTT{\i 4"
s\r
o

v.

UNIVER,SITI TUN IIUSSEIN OhtN MALAYSIA

FINALEWINATION
SEMESTERN

SESSTON 20r0t2011

COURSENAIVIE

COURSECODE

PROGW

EMTIONDATE

DURATION

INSTRUCTIONS

ENNruRONMENTAL ENGINEERING

BFC 3103

3 BFF

APRIL /MAY 2OI1

3 HOURS

ANTSWER Fr\rE (s) QUESTTONS

THIS PAPER CONSISTS OF ELE\'EN (11) PAGES

CONFIDENTIAL



l:
l1

11
:

BFC31O3

Ql (a) Explain briefly the essence in each of the following acts:

D Environmental Quality Act 1974
ii) Water Supply Act

(6 marks)

(b) Define and compare the wastewater standards, STANDARD A and STANDARD B for
effluent discharge to inland waters.

(4 marls)

(c) Discuss briefly one (1) cause and consequences of water pollution to the environment.
and suggest a solution for the problem.

(3 marks)

(d) Give three (3) examples of human activities that affect the environment and the measures

that could be taken to reduce the impacts. (7 marks)

Q2 (a) Explain the different applications of unseeded BOD test and seeded BOD test
(6 marks)

(b) A Wastewater Treafinent Plant discharges 0.48 m3/s of heated wastewater into a river. The
river has a flow rate of 3 m3/s .The treated wastewater has an ultimate BOD of60.0 mgtL and
dissolved oxygen (DO) of 2.0 mg/L with temperature of 30.0oC. Upstream of the discharge
point, the ultimate BOD of the river is 5 mglL, dissolved oxygen (DO) of S.0 mglL and
temperature of 20oC. The average speed of the mixture is 0.6 m/s. At 20oC, the
deoxygenation rate constant, kais 0.37dr at20oC while reaeration, krrate constant is 0.5 d-"
Determine the following:

i) DO initial, ultimate BOD and temperature after mixing.
(6 marks)

ii) Initial DO Deficit of the stream

iii) Dissolved oxygen concentration 50 km downstream

(4 marks)

(4marks)



, BFC3I03

' Q3 (a) List two (2) basic types of coagulant aids and explain the purpose of coagulant aids in
chemical coagulation for water teatrnent

(3marks)

(b) A jar test was conducted on raw water with an initial turbidity of 13 NTU and a HCOr'
alkalinity concentration of 65 mg/L as CaCOl. Using the following data obtained from a jar test;

Alum dose, mEL 4 8 12 16 20 24

Turbidity, NTU l0 7 5.5 4.5 6 9.5

i) Estimate the optimum alum dosage for turbidity removal
(3 marks)

ii) Theoretical amount of alkalinity that will be consumed at the optimal dosage
( express concentration as mgll, as CaCO3)

(2 marks)

(c) A groundwater contains the following constituents:
:6.60mglL

-34.00mg1L
-29.00m9/L
- 145.05 mg/L
:32.10 mg/L

-42.00 mglL

i) Determine the total, carbonate, and noncarbonate hardness

(5 marks)

ii) Determine the lime and soda ash dose, nmg/Las CaCO3 to soften the water to a
final hardness of 80 mgl[- as CaCOt. Assume the lime is90% pure and soda ash is

98%pure. (ElTCaO: 28, EWNa2COt= 53,
(Tmarks)

. COz. ct*
o Mgr*
o HCOI-
o SO+2-

) cl-



BFC3I 03

Q4 (a) State the need for secondary wastewater treatment.

(b)Explain activated sludge process for wastewater treatment plant.

(c) In a complete mixed activated sludge system determine:
i) The aeration basin volume, V
ii) The hydraulic retention time, 0
iii) Mass of the sludge wasted daily, Q*
iv) The F/M ratio

Given:
i) Population equivalent 50,000 (11250 m3lday)
ii) Influent BOD5 (S0) :200 mEL
iii) Required effluent BOD5 > l0 mg/L
iv) Yield coefficient Y - 0.6
v) Dec ay rute ka:0.06 d-l

Assume:
MLSS in aeration basin (X) - 3500 mglL (3.5 kg/-')
MLSS in clarifier sludge (X*) : 15000 mglL (15 kg/*')
Mean cell residence time (O) - 10 days

Q5 (a) List the various types of solid waste and their sources

(b) Explain the factors that influence the rate of solid waste generation.

(2 marks)

(5 marks)

(13 marks)

(5 marks)

(5 marks)

(c) Estimate waste generation rate (kglcaplla/day) for a residential area. Given the following
information

Number of houses = 1500
Waste collection period = 7 days
No persons in a household = 4.5
Number of compactor truck loads : 20
Volume of compactor kuck = 15 m3
Density of solid waste compacted in
compactor truck : 297 k{m'
Number of flatbed truck = 15
Volume of flatbed tuck = 5 m3
Density of solid waste in flatbed truck = 89 kg/m3

(10 marks)



BFC3l03

Q6 (a) Discuss airpollution caused by antharopogenic activities.
(3 marks)

(b) Using specific examples, differentiate between primary and secondary air pollutants.
(4 marks)

(c) Why is carbon monoxide considered ahazardto human health?
(3 marks)

(d) As a civil engineer at a local authority, design a framework that may be used to overcome air
pollution problem in a city area

(10 marks)



BFC31O3

51 (a) Terangkan dengan ringkas intipati berkaitan akta-akta berikut:

D Akta Alam Sekelilingl9T4

ii) Akta Bekalan Air

(6 markah)

(b)Takrif dan bandingkan standard-standard air kumbahan, iaitu STANDARD A dan
STANDARD B yang digunakan di dalam pembuangan effluen ke sumber air.

(4 markah)

(c)Terangkan dengan ringkas satu (1) sebab dan akibat pencemaran air kepada alam sekitar.
Cadangkan kaedah yang sesuai bagi mengatasi masalah tersebut.

(3 markah)

(d) Berikan tiga (3) contoh aktiviti manusia yang memberi kesan terhadap alam sekitar dan

tindakan yang boleh diambil untuk mengurangkan impaknya. (7 markah)

52 (a) Terangkan perbezaan aplikasi ujikaji BOD tanpa pembenihan dan dengan pembenihan

(6 markah)

(b) Satu loji rawatan air sisa melepaskan 0.48 m3/s efluen kesebuah sungai. Halaju sungai
adalah 3 m'/s. BOD akhfu air sisa tersebut adalah 60.0 mgtL dan oksigen terlarut (DO) 2.0
mg/L dengan suhu 30.0"C. Di bahagian hulu titik pelepasan, BOD akhir sungai adalah 5
mg/L, oksigen terlarut (DO) 8.0 mg[L dan suhu 20oC. Halaju purata campuran adalah 0.6
m/s. Pada suhu 20oC, pemalar kadar tindakbalas deoksigenasi, l<6 adalah 0.37d't manakala
pemalar kadar tindakbalas pengudaxaarr, k, adalah 0.5 d-t. Anggap percarnpuran sempurna
berlaku. Cari

i) DO awal, BOD muktamad dan suhu selepas percampuran.
(6 markah)

ii) susut DO permulaan sungai
(2 markah)

iii) Kepekatan oksigen terlarut pada 50 km dihilir sungai
(5 markah)



BFC31O3

53 (a) Senarai dua (2) jenis bahan pengental dan jelaskan bagaimana setiap bahan pengental

berfungsi.

(3 markah)

(b) Sebuah tes jar dilakukan pada air yang tidak dirawat dengan kekeruhan awal 13 NTU dan

kepekatan HCOI- sebanyak 50 mg / L sebagai CaCO3. Dengan menggunakan data berikut yang

diperolehi daripada jar test;

Dos Alum, mglL 4 8 12 16 20 24

Kekeruhan, NTU 10 7 5.5 4.5 6 8.5

i)Anggarkan dos optimum alum untuk menghilangkan kekeruhan.
(3 Markah)

ii)Jumlah teori alkaliniti yang akan digunakan pada dos yang optimum.
(2 markah)

(c) Air tanah mengandungi unsur-unsur berikut;
o COz = 6.60mglL

i ?{r- 
="t:IW#o HCOr- = 145.05 mglL

. SOr2- :32.10 mdL

. Cf 42.00 mgtL

i)Tentukanjumlah kekerasan, kekerasan karbonat dan kekerasan bukan karbonat.
( 5 markah)

ii)Tentukan dos kapur dan soda abu, dalam mglL sebagai CaCOI untuk
melembutkan air ke kekerasan akhir 80 mg / L sebagai CaCO3. Andaikan kapur
adalah 90% tulen dan soda abu adalah 98%tulen. (EW CaO: 28, EW NazCOt= 5 j ',

( 7 markah)



. BFC3I03

- 54 (a) Nyatakan keperluan sistem perawatan sekunder bagi air sisa.
(2 markah)

(b)Terangkan dengan ringkas proses enapcemar teraktif bagi perawatan air sisa
(5 markah)

(c) Dalam satu sistem enapcemd teraktif, tentukan:
i) Isipadu bekas pengudaraan, V
ii) Masa tahanan hidraulilq 0
iii) Berat enapcemar yang tersingkir sehari, Q*
iv) Nisbah MakananAdikroorganisma

Diberi:
i) Nilai PE 50,000 (11250 m3/hari;
ii) Nilai BODs influen (So) = 200mglL
iii) Nilai efluen BODs yang diperlukan > 10 mgll
iv) Yield coefficient Y:0.6
v) Kadar pereputan fta:0.06 d-l

Anggapkan
MLSS dalam tangki pengudaraan (X) = 3500 mg/L (3.5 kdm')
MLSS dalam penapis enapcemar (X,n) = 15000 mg/L (15 kglm')
Purata masa sel berada dalam sistem (O): 10 hari

(13 markah)

55 (a)Nyatakan punca-punc ayanglazim menjana sisa pepejal berserta jenis-jenis sisa pepejal yang
dijanakan.

(5 markah)

(b)Huraikan faktor-faktor yangboleh mempengaruhi kadar penjanaan sisa pepejal.
(5 markah)

(c) Anggarkan kadar penjanaan sisa pepejal (kgkapitalhari). Diberi maklumat-maklumat